ENGINE and EXHAUST COMPLETE

22442701_008_04/04_A

ITEM | COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES
A 16539090 |FAN, TURBO 1
B 22197701 |BRACKET, FRONT ENGINE 2
C 36875565 |(ISOLATOR 2
D 35279025 |SCREW, TAPPING M08-1.25 X 20 4
E 36766319 |WASHER, SNUBBER 2
F 96730411 |SCREW, HEX M10-1.50 X 60 2
G 35273366 |[NUT, NYLOC M10-1.50 2
H 96702287 |SCREW, HEX M10-1.50 X 25 8
J 22208532 |ENGINE, 4IRI8T 1
K 22233613 |BRACKET, MUFFLER SUPPORT 1
L 96702279 |SCREW, HEX M10-1.50 X 20 6
M 95923322 |NUT, HEX LOCK 3/8-16 4

>
N




